



48

3202 34th Street, Valley, AL 36854

Telephone: 334-768-1262 or 1-800-554-7424 FAX: 334-768-1255

TexTesT Report: 1162320
Revised
Date: 3/17/06
Page: 1 of 1

CLIENT

OCCUNOMIX INTERNATIONAL LLC
585-52 North Bicycle Path
Port Jefferson Station, NY 11776

ATTN: Bob Eisele

SAMPLE IDENTIFICATION:

FR MIG GREEN FABRIC 9 OZ.

**AFTER 25 COMMERCIAL LAUNDERINGS
(AATCC 96Ic-A)**

FLAME RESISTANCE OF TEXTILES
(VERTICAL TEST)
ASTM D 6413

AFTER
FLAME
SEC.

AFTER
GLOW
SEC.

CHAR
LENGTH
INCHES

SPECIMEN		AFTER FLAME SEC.	AFTER GLOW SEC.	CHAR LENGTH INCHES
W-1		0.0	0.7	2.4
W-2		0.0	0.6	1.4
W-3		0.0	0.8	2.2
W-4		0.0	0.7	1.5
W-5		<u>0.0</u>	<u>0.7</u>	<u>2.0</u>
Avg.		0.0	0.7	1.9
F-6		0.0	1.0	2.0
F-7		0.0	1.2	2.4
F-8		0.0	1.1	2.4
F-9		0.0	1.1	2.3
F-10		<u>0.0</u>	<u>0.9</u>	<u>2.1</u>
Avg.		0.0	1.1	2.2

NOTE: No melting or dripping of the test specimens was observed.

REQUIREMENT:
ASTM F1506-00, Section 7.6

CHAR LENGTH - Max 6.0 inches
AFTER FLAME - Max. 2 seconds
No melting and dripping of test material is permitted

COMMENTS:

The submitted sample passes the requirements of ASTM F1506, SEC. 7.6,
after 25 commercial launderings.

TEXTTEST

Signed by